
 

 
 
 
 

 

Testing protocol for safe water solutions (D4.3 Updated) 
 
Authors: Patrick Smeets (KWR) 
Contributor (s): Adva Zach Maor (Amiad), Yehuda Shiva (ADIN), Benedikt Aumeier 
(RWTH), Alexander Wolf (SSP) 
Project Acronym: Water4india  
Grant Agreement Number: 308496  
 

Issue Date: 31 August 2016 

Deliverable Number: D4.3-D4.5 

Work Package Number: WP4 

Status: Final Updated version for publication 

 
 

 

Document History 

Version Date Author Description 

1 28.08.2016 Smeets Updated for 
comments 

2 31.08.2016 Smeets Final updated D4.3 

3 17.02.2017 Smeets For publication 

  

DISEMINATION LEVEL  

X PU = Public  

 PP = Restricted to other programme participants (including the EC) 
[...]
Page 26 of 52 

monitoring and low contamination levels will require more sensitive techniques and larger sample 
volumes followed by sample concentration before analysis. 
 
Table 4-4 Aspects that impact the water quality testing protocol 

 Aspect Example 

General Method availability,  
Complexity 
Safety 
Costs 

pH strip versus HPLC               

Parameter Contaminants present 
Treatment principle 

Turbidity, arsenic, viruses 

Specificity BIS requirement 
Treatment efficacy for sub-
parameters 

Coliforms versus E. coli  versus 
viruses 

Sample volume 
(sensitivity) 

Contamination level 
BIS level 
Treatment target 
Method limit of quantification or 
detection 

1 ml up to 1000 litre 

Sample frequency Variability raw water conditions 
Variability treatment operation 
Fouling, loading, wearing of treatment 
Executable (manpower) 

On-line 
Hourly (one day) 
Daily 
Monthly  

 

4.6.1 General 

Method availability is an important limiting factor and involves also the complexity, safety and costs of 
analysis. Advanced laboratories can analyse any water quality parameter without limitation. However 
such a laboratory will not be available on site, and thus transportation to such a lab would be needed. 
For many parameters this would require controlled conditions (cooling) and limited time between 
sampling and analysis in the lab. Regular transportation to a major lab in India, or even abroad, would 
soon lead to high costs. Alternatively samples could be prepared on site (filtration) stored over a period 
of time (cooled or frozen) and then collectively be transported and analysed to reduce costs. This may 
be feasible for some parameters and will be explored for the specific pilot. 
 
Many important parameters are available as field test kits as described in Water4India report 
Water4India deliverable 4.1 (Smeets et al. 2014). The complexity of the tests can vary per parameter 
and test system and needs to be in line with the training and skill of the person performing analysis. For 
the pilot we will distinguish between very basic skills, for example a local operator or technician, and 
medium skilled, for example a student in environmental science. Tests that require laboratory training 
will not be included. Water testing may involve risks such as handling dangerous chemicals or culturing 
potential pathogenic microbes. Only methods that allow sufficient protection of the analyst and the 
environment will be selected. 
 
Costs in general are an important restriction for the monitoring activities. Field kit costs consist of a fixed 
fee for the equipment and costs of reagents and materials per sample, generally bought per batch . 
When designing monitoring program this will be taken into account. The total number of samples will 



 

 

 
 

D4.3 TESTING PROTOCOLS FOR SAFE WATER 
SOLUTIONS 

Project Number: 308496 

__________________________________________________________________________________ 

Page 27 of 52 

relate to typical batch sizes per parameter (e.g. 10, 25, 50, 100 samples) and the onetime costs for 
equipment. Laboratory analysis by a third party laboratory will generally be a fixed price per sample for a 
batch of related parameters, possibly with some additional costs per batch of samples for 
administration. Project partner laboratories will generally apply a bulk cost for a batch of specialty 
analysis since these costs depend strongly on number of samples per batch and the complexity of the 
analysis. On-line equipment will be installed by technology suppliers and costs are part of the 
installation.   

4.6.2 Parameter 

The BIS describe a large range of parameters and source waters can contain a large range of 
contaminants. However the study will focus on parameters of relevance for the specific pilot. 
Requirements are that the parameters is (expected to be) present in the source water and that it is 
affected by the treatment solution, or may impact the solution. Table 3.1, Table 3.2 and Table 3.3 
already indicated the relevant parameters for the various pilots. 

4.6.3 Specificity 

Different methods can be used to analyse water quality that differ in specificity for the parameter under 
study. For example turbidity, total suspended solids (TSS) and particle counting all analyse the 
presence of particles in the water. Although they are strongly related, there is no fixed relationship 
between these parameters. Higher TSS will generally coincide with higher turbidity. However if only the 
source of particles in the water changes, this could also affect the turbidity since different materials have 
different light scattering characteristics. Specificity of microbiological parameters is especially important. 
Coliform bacteria can be from a faecal or environmental source, whereas E. coli  (a sub-population of 
coliforms) has a faecal origin. E. coli  in general are not pathogenic, but E. coli  O157:H7 is. So the more 
specific a microbial analysis is, the better it can be related to health impact. However, more specific 
analysis often requires more resources and skill. The specificity of a analysis method will be considered 
for each pilot and sampling point. 
 

4.6.4 Sample volume (sensitivity and accuracy) 

BIS standards generally define target concentrations for chemicals or absence of microorganisms in 
specific volumes. For treated water samples this provides the basis for the sampling volume. Some 
parameters in BIS are described as ‘absence in drinking water’, so without a specified volume. In report 
D 4.2 these parameters are discussed and quantified by linking them to health based targets. The 
resulting volumes may not always be achievable in practice however. A more general approach for 
these parameters is discussed in Water4India deliverable 4.2 and this will be applied in the pilot 
monitoring. Water quality variability may also affect the required volume. When a BIS parameter is close 
to the detection limit in practice, it may be beneficial to sample a larger volume than prescribed by BIS. 
Insight in the variation of the concentration below detection limit aids the estimation of occurrence of 
higher concentration. 

4.6.5 Sample frequency 

The required sample frequency is strongly determined by variation in source water quality and in 
treatment variability. Both short term and long term variability may occur. Short term variability can be 
caused by incidents, such as rainfall events or backflushing of a filter. Such events can lead to spikes of 
concentrations of a few hours. Long term variation can be caused by seasonal changes, for example 



 

 

 
 

D4.3 TESTING PROTOCOLS FOR SAFE WATER 
SOLUTIONS 

Project Number: 308496 

__________________________________________________________________________________ 

Page 28 of 52 

monsoon time, or degradation of the treatment, for example UV lamp fouling. The monitoring program 
will apply several strategies to address variability: 

- On-line monitoring of proxy-parameters that indicate changes and variations in the system 
- A short term sampling program, taking several samples on a single day 
- Long term sampling, taking samples over a period of several months 
- Event sampling, taking samples at a moment when peak concentrations or poor treatment 

performance are expected. 
 
Special attention is needed to address the variability of microbial water quality. Monitoring surface 
waters in various settings has shown that concentrations of microbes vary over several orders of 
magnitude in time. This leads to two issues. First sufficient water samples are needed to characterise 
raw water quality and determine the average concentration for risk estimations. Depending on the 
source water variability 20 to 100 samples are needed to sufficiently capture the high concentrations 
that dominate the average concentrations. The QMRAidit tool (Smeets et al. 2013) can be used to 
predict sample programme outcomes based on assumptions about raw water quality. These 
assumptions are constantly improved when new sampling results become available. Thus the sampling 
frequency and volume can be optimised based on intermediate results.  
 
Secondly the variability can obscure the assessment of treatment efficacy in the pilots. The momentary 
sample at the inlet is not the same water that is tested at the outlet. Additionally build-up and release of 
contaminants can occur in the treatment system, for example in filtration cycles. Thus simply comparing 
two individual samples can lead to over- or under estimation of treatment efficacy. A series of samples 
from influent and effluent will therefore be used to estimate treatment efficacy using the QMRAspot 
software (Schijven et al. 2011).  
 
The expected variability of water quality was assessed in report Water4India deliverable 4.2 based on 
currently available data. This forms the starting point for the sampling programs. 

  



 

 

 
 

D4.3 TESTING PROTOCOLS FOR SAFE WATER 
SOLUTIONS 

Project Number: 308496 

__________________________________________________________________________________ 

Page 29 of 52 

 

5 FIBER FILTRATION PILOT (AMIAD) 

5.1 Pilot description 
The fiber filtration system will be tested at a drinking water treatment plant. The current water flow 
scheme at water the treatment plant is as follows:  

 
During the dry season, river water has relatively low turbidity (5-10 NTU). No Alum dosing is needed, 
and the product water of the sand filter has a turbidity of 3-5 NTU, which is satisfactory.  
During Monsoon season (June-September) high turbidity (20-50 NTU) is expected in the river water. 
 
 
 
The pilot is designed to replace the rapid sand filters .The intake water comes from the sedimentation 
pond at 90 m3/hr. The pilot is composed out of low bed media filters followed by a 7um AMF 370K filter 
and proportional disinfection with liquid chlorine. It is equipped with high end monitoring analysers and 
on-line monitoring system.  

 
 
 

  

Water Source - 
River 

Aerator 
Coagulation 
with Alum  

Sedimentation 
Rapid sand 

filter 

Disinfection 
with solid 
chlorine 

Water 
Source - 

River 
Aerator 

Coagulation 
with Alum  

Sedimen-
tation 

Shallow 
media 
filters 

AMF 7um 
Proportional 
disinfection 

liquid chlorine 



 

 

 
 

D4.3 TESTING PROTOCOLS FOR SAFE WATER 
SOLUTIONS 

Project Number: 308496 

__________________________________________________________________________________ 

Page 30 of 52 

5.2 Water quality challenges 
 

5.2.1 Contaminant challenges 

The fiber filtration technology is designed to remove particles from water. The direct effect is a clearer 
water that is more attractive, but there are additional benefits to be expected. As can be seen from 
Table 4-1 microbial pathogens and algae are also particles or are associated with particles that are 
(partially) removed by fiber filtration.  So by removing particles, other contaminants may also be 
removed. Secondly, by removing particles, subsequent processes can perform better. In the current 
pilot system, particle removal is followed by disinfection with chlorine. Presence of particles is known to 
inhibit chlorine disinfection. Pathogenic organisms inside particles may be protected by the particles, so 
removing them makes the total system more effective. Particles can also contain organic matter that 
consumes chlorine, increasing chlorine demand. If chlorine dosing is not adjusted accordingly, the 
required chlorine exposure may not be reached. In new applications, other processes may be 
considered after fiber filtration, such as activated carbon filtration or UV disinfection. Particle removal 
also has a potential positive effect on these processes. Figure 5.1 shows the monitored levels of 
turbidity, TSS and faecal coliforms in the river sampling point from 2004 to 2010 (CPCB 2015). 
 

 
Figure 5.1 Frequency of observed faecal coliforms, TSS and turbidity in the river 2004-2010 

 
Figure 5.1 shows that turbidity of the river water can be as high as 50 NTU, and TSS levels up to 70 
mg/l. The data is insufficient to analyse when these high concentrations occur since only a limited 
number of data exist. The faecal coliform data is much more extensive. The concentration varies from 
<20 MPN/100 ml up to 50,000  MPN/100 ml resulting in an average concentration of 1,100 MPN/100 ml. 



 

 

 
 

D4.3 TESTING PROTOCOLS FOR SAFE WATER 
SOLUTIONS 

Project Number: 308496 

__________________________________________________________________________________ 

Page 31 of 52 

This is the same level of faecal indicator bacteria (FIB) as observed in Dutch surface water (see 
Water4India deliverable 4.2). The level of pathogens was estimated using the empirical equations 
defined in D4.2 resulting in the estimations in Table 5-1.  
 
 Table 5-1 Mean faecal indicator bacteria (FIB) and pathogens in rivers assumed for the river based on relationships 
found in the Netherlands (D4.2) 

  
Mean 
n/l 

 
Max 
n/l 

BIS 
Standard 

Log removal 
for BIS compliance 

E. coli, faecal coliforms (CFU or MPN/l) 11,000 500,000 <1/100 ml 3.0-4.7 

Enterovirus (PFU/l) 0.11 1.5 <1/100 l* 1.0-2.2 

Cryptosporidium (oocysts/l) 0.66 4.5 <1/10 l 0.8-1.7 

Giardia  (cysts/l) 5.3 35 <1/10 l 1.7-2.5 

* BIS requires viruses to be “absent” and the method described samples 100 l 
** Not defined 
 
During the update of this report a second database with data from the same sampling point in the river 
was found (CPCB-ENVIS, 2016). Although both datasets refer to the CPCB and the national water 
quality monitoring programme (NWMP), the reported concentrations of faecal coliform bacteria are 
much lower in the CPCB-ENVIS database, resulting in 60 to 273 MPN/100 ml annual average 
concentrations (Table 5-2). At that time the CPCB database (CPCB 2015) could no longer be accessed 
to find a possible explanation for this order of magnitude difference. As a result, the estimated pathogen 
concentrations are also lower, although less than an order of magnitude lower because the indicator to 
pathogen ratio is concentration dependant (see Water4India deliverable 4.2) . Estimated concentrations 
based on 273 MPN/100ml (2014) would be 0.04, 0.33 and 2.6 enterovirus, Cryptosporidium  and 
Giardia per liter. This doesn’t impact the required sensitivity of analysis methods for pathogens in source 
water. 
 
Table 5-2 CPCB-ENVIS water quality report of fecal indicator data (CPCB-ENVIS, 2016) 

 
 

Min Max Mean Min Max Mean

2014 50 500 273 110 900 734

2013 30 350 214 140 900 599

2012 30 220 88 130 500 228

2011 50 140 60 140 350 228

2010 50 240 118 700 3000 1577

2009 50 500 233 70 9000 3147

2008 70 170 89 90 200 114

2007 30 130 75 50 170 98

FECAL COLIFORM (MPN/100ml) TOTAL COLIFORM (MPN/100ml)



 

 

 
 

D4.3 TESTING PROTOCOLS FOR SAFE WATER 
SOLUTIONS 

Project Number: 308496 

__________________________________________________________________________________ 

Page 32 of 52 

Seasonal variations may affect the level of faecal contamination in river water. Therefore all data from 
the river from 2004-2010 was plotted as day of the year in Figure 5.2. There is no clear temporal pattern 
in FIB concentrations indicating that both high and low concentrations can occur throughout the year. 
Therefore it is not possible to select the period for monitoring when peaks are likely to occur. 
 

 
Figure 5.2 Observed faecal coliforms in the river 2004-2010 grouped per day of the year 

 

5.2.2 Operational challenges 

The operational challenge for the fiber filtration unit is the variable TSS level which may cause 
(irreversible) clogging of the filters. The challenge is increased by the lack of control of the current 
coagulant dosing, which may result in an increase of the already high turbidity and coagulation 
occurring inside or after the filter.  
 

5.3 Water quality targets 
The pilot treatment needs to provide water of at least equal quality as the traditional treatment. The 